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MUAYENE VE DENEY RAPORU
TEST REPORT
Deneyi Talep Eden/Firma: WAVIN TR PLASTIK SAN. A S. )
(Adi, Adresi, Sehir vb.) GUZELEVLER MAH. GIRNE BULVARI NO: 294/A 01310 YUREGIR / ADANA
Requesting/Customer (Name, Adress, City etc.)
Deney Talep Tarih/ No: 4.08.2022 / 2022-140861
Order Date/No.
Numunenin Tanimi : 2022-231245, Adhesive edge strip, -, 1.00, 1
(Cins, Marka, Sntf, Tip, Tiir, Model vb.)
Sample Description (Type,Mark,Class,Model
etc.)
Numune Kabul Tarihi : 15.09.2022
Sample Receipt Date
Deneylerin Yapildig: Tarih : 01.09.2022/ 26.09.2022
Date of Test
Uygulanan Standart Metot : TS EN 13501-1/Yap1t mamulleri ve yap1 elemanlari, yangin siniflandirmasi boliim 1:
Applied Sandard/Method Yangin kargisindaki davranis deneylerinden elde edilen veriler kullanilarak
siniflandirma

Raporun Sayfa Sayisi : 4
Number of pages of the report
Deney Sonucu : -
Test Result
Aciklamalar : English Copy
Remarks

Yukarida tanimlanan numune i¢in laboratuvarimizda yapilan muayene ve deneylerden elde edilen sonuclar miiteakip sayfalarda verilmistir.
Thetesting and /or measurement results are given on the following pages which are part of thisreport.

Deney laboratuvarlari olarak faaliyet gosteren TSE Deney ve Kalibrasyon Merkezi Baskanh Deney Laboratuvarlart TURKAK 'tan AB-0001-T ile TS
EN ISO/IEC 17025:2017 standardina gore akredite edilmistir.

TSE Headship of Test and Calibration Center Testing Laboratories accredited by TURKAK under registration number AB-0001-T for TS EN ISO/IEC 17025:2017
astest laboratory.

TURKAK deney raporlarinin tammirhgi konusunda Avrupa Akreditasyon Birligi (EA) ile Cok Tarafli Anlagsma ve Uluslararasi Laboratuvar
Akreditasyon Birligi(ILAC) ile karsihkh tanima anlagsmasi imzalamstir.

TURKAK is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory Accreditation
Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports.

Deney ve/veya 6l¢iim sonuglari, genisletilmis 6l¢iim belirsizlikleri (olmasi halinde) ve deney metodlar: bu raporun tamamlayici kismi olan takip eden sayfalarda
verilmistir.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following pages which are part
of thisreport.

Karekod Tarih Deney Sorumlusu Kontrol Eden Onaylayan
QR Code Date Person in charge of test Reviewer Head of Laboratory

26.09.2022 FATIH OZTURK ALPAY SUMER SENCER GUVEN

Bu rapor, hazirlayan laboratuvari yazil izni olmadan kismen kopyalanip cogaltilamaz. imzasiz ve karekodsuz raporlar gegersizdir. Bu rapor, sadece deneyi
yapilan numune i¢in gegerlidir ve “Uriin Belgesi” yerine gegmez.
This test report shall not be reproduced other than in full except with the written permission of the laboratory. Test reports without signature and seal are not
valid. Thistest report represents only tested sample(s), and shall not be used as Product Certificate.
Bu dokiiman elektronik ortamda imzalanmistir.
Dogrulama adresi: https://basvuru.tse.org.tr/uye/QRK odDogr ulama?code=B75CA3
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REACTION TO FIRE CLASSIFICATION

1. Introduction

This classification report defines the classification assigned to the product “Adhesive edge strip” in accordance with the
procedures given in the standard TS EN 13501-1: 2019 using data from reaction to fire tests.

REACTION TO FIRE CLASSIFICATION ACCORDING TO TS EN 13501-1:2019

WAVIN TR PLASTIK SAN. A.S.
SPONSOR

(Name&Address)

Giizelevler Mah. Girne Bulvari No: 294/A 01310 YUREGIR

WAVIN TR PLASTIK SAN. A.S.
DEMANDED BY

(Name&Address) .
Giizelevler Mah. Girne Bulvari No: 294/A 01310 YUREGIR

PREPARED BY TSE Construction Materials Fire and Acoustics Laboratory Directorate

PURPOSE OF INSPECTION Special Test Request

CLASSIFICATION REPORT NO. |298429

DATE OF ISSUE 26.09.2022

ISSUE NUMBER 11

This classification report consists of 4 pages and may only be used or reproduced in its entirety.
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2. Details of Classified Product

2.1. General
The classified product is defined as “Adhesive edge strip”

2.2. Product Description

General Description Adhesive edge strip

Trademark -

Related Specification(s) -

Samples Properties - Designated Features (Average values measured in the laboratory)

Thickness 8,00 mm

Chemical Content PE-LD (Customer declaration)
Colour Blue

Mass for Unit Area 0,26 kg/m?

Density 32,18 kg/m? (Customer declaration: 23 kg/m?)

Sample Image

3. Test Reports and Results in Support of This Classification Report

3.1. Reports
Following test reports were taken into account in the determination of this classification.

Test Report
Laboratory Sponsor Reference No Test Method
TSE Construction Materials Fi d 298409 TS EN ISO 11925-2
onstruction Materials Fire an . . -2:
Acoustics Laboratory Directorate WAVINTR PLASTIK SAN. A.5. 09.22 2020-07
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3.2. Results

Results of the test reports mentioned in 3.1 and the classification criteria corresponding to class E as stated in TS EN 13501-1:
2019 are given in the following table.

Test Results
Test Method Parameter Number
of Tests Mean of continous Non-continous
parameters parameters
Flames did not
TS EN ISO 11925-2 Fsin20s <150 mm 6 O] reach 150 mm
(15 s surface exposure) treshold
No ignition of filter paper ) No ignition
Flames did not
TS EN ISO 11925-2 Fsin20s <150 mm 6 O] reach 150 mm
(15 s edge exposure) treshold
No ignition of filter paper ) No ignition

(-) Not applicable.

4. Classification and Direct Field of Application
4.1. Reference of classification
This classification has been carried out in accordance with clause 11.3 of TS EN 13501-1:2019

4.2. Classification

In relation to its reaction to fire behaviour, the product “Adhesive edge strip” has been classified as:

E
Fire behaviour Smoke Production Flaming droplets
E Not classified Not classified

REACTION TO FIRE CLASS: E

4.3. Field of Application

This classification is valid for the products manufactured with the same recipe, same type, under the same product name and
product details defined in Clause 2 in cases it is applied on surfaces with a reaction to fire class of at least A2-s1-d0

5. Limitations

At the time of publishing of the standard TS EN 13501-1:2019, there wasn’t any decision concerning the duration of validity of
a classification report.

The present document represents neither type approval nor certification of the product.
End of the classification report.
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